
16_0698 - FUEL PUMP AND FUEL LEVEL SENSOR  
 

   

 

 # Part Number Description lb Qty  Each 

01 16147680369 FUEL PUMP ASSY (to 08/10) 1.53  1  $474.69  

02 16141180474 RUBBER MOUNTING (to 08/10) 0.02  3  $5.25  

03 16147680379 FUEL PUMP (to 08/10) 0.75  1  $306.54  

04 16142305974 STRAINER (to 08/10) 0.02  1  $45.85  

05 16147720776 FUEL PUMP, ELECTRONIC (to 08/10) 0.14  1  $131.59  

 

 

 

 

05 16147720777 FUEL PUMP, ELECTRONIC (to 08/10) 0.15  1  $170.17  

06 16137656906 SCREW SELF-TAPPING (to 08/10) 
 

2  $0.56  

07 16147694717 PREFORMED SEAL (to 08/10) 0.07  1  $6.03  

08 16147675547 FUEL LEVEL SENSOR (to 08/10) 0.18  1  $131.65  

09 16117677883 GASKET (to 08/10) 0.07  1  $8.03  

10 16116760285 SCREW CAP (to 08/10) 0.26  1  $8.83  

 
 
 
 
 
 
 
 
 
 
 
 
 
 



16_0756 - FUEL DISTRIBUTOR/PRESSURE REGULATOR  
 

   

  

# Part Number Description lb Qty  Each 

01 13537718517 FUEL DISTRIBUTOR (to 08/10) 0.18  1  NA 

02 13537705871 FUEL PRESSURE REGULATOR - 4 BAR (to 08/10) 0.09  1  $75.11  

03 13537694731 BRACKET, FUEL DISTRIBUTOR (to 08/10) 0.04  1  $13.33  

04 07129904073 ISA SCREW - M6X20-ZNS3 (to 08/10) 0.02  1  $1.54  

05 13537702892 CLAMPING SPRING (to 08/10) 0.02  1  $4.00  

06 13537563456 FUEL HOSE - 8X13MM (meter) (to 08/10) 0.22  X  $46.62  

07 13537674765 QUICK-RELEASE COUPLING - 90° (to 08/10) 0.02  1  $17.61  

08 13537700800 PLUG - 180° (to 08/10) 0.04  1  $29.72  

 

 

Improved part from BMW. The plastic male quick 

disconnect has been discontinued. This will work with the 

plastic female disconnect. Note: this part comes WITH an o-

ring. BMW recommends replacing the o-ring everytime 

these are disconnected. 
 

09 13317659120 CONNECTING SLEEVE (to 08/10) 0.02  1  $21.63  

 

 

 

 

10 13537692376 FUEL HOSE (to 08/10) 0.02  1  $9.31  

11 13537692377 FUEL HOSE (to 08/10) 0.02  1  $9.84  

12 16121176918 HOSE CLAMP - 13,1-15,3 (to 08/10) 0.01  X  $1.54  

 

 

This is a "ONE TIME" (non-reusable) clamp. You need a 

special crimping tool to install. BMW special tool number 13 

1 500. This tool can be found in the Service and Tools section 

under aftermarket. BMW part number 83 30 0 401 725. 
 

13 07129903324 ISA SCREW - M5X16 (to 08/10) 
 

2  $1.40  

14 12421284411 CABLE HOLDER (to 08/10) 
 

2  $1.85  

15 22116758925 CABLE CLAMP (to 08/10) 
 

1  $2.37  
16 13531341697 SPRING CLIP (to 08/10) 

 
2  $0.80 

http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756
http://www.maxbmwmotorcycles.com/fiche/DiagramsRight.aspx?rnd=6751968&menu=&vid=52026&Diagram=16_0756


16_0760 - FUEL TANK EVAPORATIVE VENTILATION  
 

   

 

 # Part Number Description lb Qty  Each 

01 16137718337 VENT HOSE 0.02  1  NA 

02 61661382908 CONNECTION PIECE 
 

3  $2.78  

03 07147158124 CABLE HOLDER 
 

2  $0.92  

04 11747797115 HOSE RUNNING METER - 4,5X9MM (meter) 0.15  X  $13.52  

05 11747797115 HOSE RUNNING METER - 4,5X9MM (meter) 0.15  X  $13.52  
06 16137718179 VENT PIPE 0.09  1  NA 

07 11747797115 HOSE RUNNING METER - 4,5X9MM (meter) 0.15  X  $13.52  

08 13901720201 HOSE CLAMP 
 

2  $1.15  

09 12421284411 CABLE HOLDER 
 

1  $1.85  
10 13537700779 HOSE CLAMP, DOUBLE - D=13/8,2 MM 

 
1  NA 

 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 



 
16_0761 - FUEL TANK/MOUNTING PARTS  

 

   

 

 # Part Number Description lb Qty  Each 

01 16117699595 FUEL TANK 8.86  1  $978.49  

02 16117708067 FILLER TUBE 0.18  1  $64.65  

03 16117706777 FILLER CAP 0.49  1  $135.82  

04 07129904329 TORX BOLT - M5X28 0.02  6  $2.00  

05 16141182903 SUPPORTING RING 0.11  1  $5.75  

06 13311716049 BRACKET 0.02  2  $1.21  

07 51488353567 EXPANDING RIVET 
 

2  $0.65  

08 07119904901 COUNTERSUNK HEAD SCREW - M8X40 0.02  4  $1.54  

 

 

 

 

09 16112309560 WASHER 
 

4  NA  

10 16112309211 RUBBER MOUNTING 0.02  2  $3.40  

11 16112309559 BUSH 0.02  2  $2.47  

12 61332346555 PLUG-IN NUT - M8-ZNS 0.02  2  $1.29  

13 16112309228 RUBBER MOUNTING 0.02  2  $1.91  

14 16112309219 BUSH 
 

2  $2.17  

15 16112309175 RUBBER WASHER 
 

2  $2.13  

16 16117654903 GASKET 0.02  1  $8.52  

 

 

 

 

 
 

 



16_0762 - ACTIVATED CHARCOAL FILTER/FUEL VENTILAT  
 

   

 

 # Part Number Description lb Qty  Each 

01 16131464924 ACTIVATED CHARCOAL FILTER 0.71  1  $49.89  

02 16137682952 BRACKET ACTIVATED CARBON CONTAINER 0.18  1  $24.77  

03 16131465035 CABLE STRAP 
 

2  $1.18  

04 13901433603 FUEL TANK BREATHER VALVE 0.24  1  $86.37  

05 13901433601 BRACKET VENTILATION VALVE 0.02  1  $3.92  
06 16137718337 VENT HOSE 0.02  1  NA 
07 16137719824 VENT HOSE, ACTIVATED CHARCOAL FILTER 0.07  1  NA 

08 16131183490 QUICK-RELEASE COUPLING 
 

1  $6.42  
09 16137718338 HOSE, VALVE, THROTTLE VALVE ASSEMBLY 0.20  1  NA 
10 16137718339 HOSE FOR ACTIVATED CHARCOAL FILTER VENT 0.07  1  NA 

11 61661382908 CONNECTION PIECE 
 

2  $2.78  

12 07147158124 CABLE HOLDER 
 

2  $0.92  

13 34322333077 HOSE CLAMP 
 

2  $1.93  

14 06327651211 FILLISTER HEAD SCREW - M5X12 



 
16_0823 - FUEL PUMP / FLOAT SENSOR  

 

   

 

 # Part Number Description lb Qty  Each 

01 16147724843 
FUEL PUMP UNIT WITHOUT LEVER SENSOR (from 
08/10) 

1.55  1  $460.94  

02 16147724845 LEVER SENSOR (from 08/10) 0.07  1  $76.65  

03 16141180474 RUBBER MOUNTING (from 08/10) 0.02  3  $5.25  

04 16142305974 STRAINER (from 08/10) 0.02  1  $45.85  

05 16147720777 FUEL PUMP, ELECTRONIC (from 08/10) 0.15  1  $170.17  

05 16147720776 FUEL PUMP, ELECTRONIC (from 08/10) 0.14  1  $131.59  

 

 

 

 

06 16147694717 PREFORMED SEAL (from 08/10) 0.07  1  $6.03  

07 16137656906 SCREW SELF-TAPPING (from 08/10) 
 

2  $0.56  

09 16117677883 GASKET (from 08/10) 0.07  1  $8.03  

10 16116760285 SCREW CAP (from 08/10) 0.26  1  $8.83  

 
 

 
 

 
 

 
 

 
 

 
 



 
16_0831 - FUEL DISTRIBUTOR/PRESSURE REGULATOR  

 

   

 

 # Part Number Description lb Qty  Each 

01 13537718517 FUEL DISTRIBUTOR (from 08/10) 0.18  1  NA 

02 13537705871 FUEL PRESSURE REGULATOR - 4 BAR (from 08/10) 0.09  1  $75.11  

03 13537694731 BRACKET, FUEL DISTRIBUTOR (from 08/10) 0.04  1  $13.33  

04 07129904073 ISA SCREW - M6X20-ZNS3 (from 08/10) 0.02  1  $1.54  

05 13537702892 CLAMPING SPRING (from 08/10) 0.02  1  $4.00  
06 13538522149 INLET FUEL HOSE (from 08/10) 0.02  1  NA 

07 13537674765 QUICK-RELEASE COUPLING - 90° (from 08/10) 0.02  1  $17.61  

08 13537700800 PLUG - 180° (from 08/10) 0.04  1  $29.72  

 

 

Improved part from BMW. The plastic male quick 

disconnect has been discontinued. This will work with the 

plastic female disconnect. Note: this part comes WITH an o-

ring. BMW recommends replacing the o-ring everytime 

these are disconnected. 
 

09 13317659120 CONNECTING SLEEVE (from 08/10) 0.02  1  $21.63  

 

 

 

 

10 13537692377 FUEL HOSE (from 08/10) 0.02  1  $9.84  
11 13538522483 FUEL HOSE (from 08/10) 0.04  1  NA 

12 16121176918 HOSE CLAMP - 13,1-15,3 (from 08/10) 0.01  X  $1.54  

 

 

This is a "ONE TIME" (non-reusable) clamp. You need a 

special crimping tool to install. BMW special tool number 13 

1 500. This tool can be found in the Service and Tools section 

under aftermarket. BMW part number 83 30 0 401 725. 
 

13 07129903324 ISA SCREW - M5X16 (from 08/10) 
 

2  $1.40  

14 12421284411 CABLE HOLDER (from 08/10) 
 

2  $1.85  

15 22116758925 CABLE CLAMP (from 08/10) 
 

1  $2.37  



16 13531341697 SPRING CLIP (from 08/10) 
 

2  $0.80  

17 16117694844 SPACER HOLDER (from 08/10) 
 

1  $3.19  

 


